
 

 

  

 

September 15, 2025 

Prepared by Scatliff+Miller+Murray, 
JR Cousin Consultants, and 

InterGroup Consultants 

Chukuni Communities Development Corporation 
 

Municipality of Red Lake 
Community Capacity Study 



Municipality of Red Lake Community Capacity Study                                            September 2025 

 

 i  

GLOSSARY AND ABBREVIATIONS 
Term  Details 
BCMI Balmertown, Cochenour, and McKenzie Island 
BGA Business Gap Analysis 
°C Celsius  
CCDC Chukuni Communities Development Corporation 
CCS Community Capacity Study 
CFU Colony forming units 
cm Centimetres  
CMHC Canadian Mortgage and Housing Corporation 
DWQS Drinking Water Quality Standards 
GPM Gallons per minute 
[...]
 Commercial 7.4 1.6 9.0 22.0 10.2 32.1 0.0 11.0 11.0 29.4 22.9 52.2 
 TOTAL 23.7 2.4 26.0 82.0 17.5 99.5 70.4 87.1 157.4 176.0 106.9 282.9 

 

Table 2.4-3: Vacant Lands in Balmertown 

  Full Access (ha) Partial Access (ha) No Access (ha) Total (ha) 
   Municipal Private Total Municipal Private Total Municipal Private Total Municipal Private Total 
 Residential 0.2 0.6 0.8 0.4 0.4 0.7 5.6 0.0 5.6 6.1 1.0 7.1 
 Recreational 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Institutional 0.0 0.0 0.0 0.0 0.0 0.0 0.6 0.0 0.6 0.6 0.0 0.6 
 Industrial 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Commercial 0.1 0.1 0.2 0.0 0.0 0.0 0.0 0.0 0.0 0.1 0.1 0.2 
 TOTAL 0.3 0.6 1.0 0.4 0.4 0.7 6.1 0.0 6.1 6.8 1.0 7.9 

 

  



Municipality of Red Lake Community Capacity Study September 2025 

 36  36 

Table 2.4-4: Vacant Lands in McKenzie Island 

  Full Access (ha) Partial Access (ha) No Access (ha) Total (ha) 
   Municipal Private Total Municipal Private Total Municipal Private Total Municipal Private Total 
 Residential 1.4 0.3 1.7 0.0 0.0 0.0 0.0 0.0 0.0 1.4 0.3 1.7 
 Recreational 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Institutional 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Industrial 0.0 0.0 0.0 1.4 0.0 1.4 0.0 0.0 0.0 1.4 0.0 1.4 
 Commercial 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 TOTAL 1.4 0.3 1.7 1.4 0.0 1.4 0.0 0.0 0.0 2.8 0.3 3.1 

Note: No vacant land table is provided for Cochenour as it currently has no vacant lands. 

 

Table 2.4-5: Vacant Lands in Madsen  

  Full Access (ha) Partial Access (ha) No Access (ha) Total (ha) 
   Municipal Private Total Municipal Private Total Municipal Private Total Municipal Private Total 
 Residential 1.1 0.5 1.6 1.0 1.1 2.1 0.0 0.0 0.0 2.1 1.6 3.7 
 Recreational 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Institutional 0.0 0.1 0.1 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.1 0.1 
 Industrial 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 Commercial 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 
 TOTAL 1.1 0.6 1.7 1.0 1.1 2.1 0.0 0.0 0.0 2.1 1.8 3.8 

 

  



Municipality of Red Lake Community Capacity Study September 2025 

 37  37 

Figure 2.4-5: Vacant Lands in Red Lake 

 



Municipality of Red Lake Community Capacity Study September 2025 

 38  38 

Figure 2.4-6: Vacant Lands in Balmertown 

 



Municipality of Red Lake Community Capacity Study September 2025 

 39  39 

Figure 2.4-7: Vacant Lands in McKenzie Island and Cochenour 

 



Municipality of Red Lake Community Capacity Study September 2025 

 40  40 

Figure 2.4-8: Vacant Lands in Madsen 

 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 41 
 41 

2.5 MUNICIPAL INFRASTRUCTURE REVIEW 
This section provides a review of the municipal infrastructure systems for the communities 
within the Municipality of Red Lake. It includes an assessment of water supply, treatment, and 
distribution; sewage collection, treatment, and disposal; and solid waste management. The 
purpose of the review is to identify existing capacity, condition, and service coverage to provide 
an understanding of the current infrastructure in the Municipality. Section 3.3 provides an 
analysis of the existing infrastructure in the Municipality with a focus on understanding whether 
the current infrastructure is equipped to support the projected population growth and where 
upgrades or expansions may be required. 

2.5.1 Water Supply, Treatment, and Distribution 

The Municipality of Red Lake owns and operates several water supply, treatment and 
distribution facilities in the communities of Madsen, Red Lake, Balmertown, Cochenour and 
McKenzie Island. There are three water treatment plants (WTP) in: Madsen, Red Lake, and 
Cochenour. Additionally, Balmertown has a reservoir pumping station (RPS), which receives 
treated water from the Cochenour treatment plant. McKenzie Island is directly from the 
Cochenour WTP, which is named the “Duncan Wilson Water Treatment Plant”. All three WTPs 
and the Balmertown RPS are managed by Northern Waterworks Inc. (NWI), as the official 
operating authority. 

Based on discussions with the Red Lake Fire Department, expected fire flows in all communities 
are based off of Section 18.4.4.1.1 of the National Fire Protection Association document NFPA 
1- Fire Code and should be capable of 63.1L/s (1000 GPM) for a duration of one hour. Testing 
has not been conducted in the distribution system to determine if this flow is available at the 
hydrants, however this report will use this flow and duration when assessing pumping and 
storage capacities of each system. 

2.5.1.1 Red Lake 

The Red Lake Drinking Water System provides drinking water to the community of Red Lake. It 
is composed of a WTP, a water tower and a water distribution system. The Red Lake Drinking 
Water System is classified as a Large Municipal Residential system according to O. Reg 170/03 
(Government of Ontario 2022). 

2.5.1.1.1 Raw Water Supply 

Skookum Bay of Red Lake serves as the surface raw water source for the Red Lake WTP. An 
intake structure is located approximately 10 to 14 m below the water level and a 400 mm cast 
iron intake pipe is used to convey water through two valve chambers to the raw water reservoirs 
located at the WTP. As per preliminary design drawings of WTP upgrades in 1995 and 1996, 
the raw water reservoir has four wet wells and three dry wells. One wet well receives raw water 
and passes through a screen to the remaining three wet wells, which are interconnected with 
intercell piping and valves located in dry wells.  



Municipality of Red Lake Community Capacity Study                                             September 2025 

 42 
 42 

There are three Goulds model VIT-CT vertical turbine pumps that transfer water to treatment 
units from the raw water chambers. The pumping system was originally designed for four raw 
water pumps; hence, there is room for a fourth pump. During the site visit, the operator noted 
that only one pump runs at a time on a normal day. The Skookum Bay Permit to Take Water 
allows a maximum intake of 6,480 m3/day or 4,500 L/min (75 L/s) for 24 hours. Table 2.5-1 
summarizes the general characteristics of the raw water supply.  

Table 2.5-1: Summary of Red Lake Raw Water Quality 

Parameter Unit1 
Operational 

Plan2 

 (2011-2022) 

Annual 
Drinking Water 
Report 20233 

Annual 
Drinking Water 
Report 20243 

Turbidity2 NTU 0.33 – 1.68 0.31 – 1.60 0.29 – 1.70 
UV Transmittance2 % 41.1 – 53.4 - - 
pH2  6.4 – 7.6 - - 
Alkalinity2 (as CaCO3) mg/L 17 – 29 - - 
E. Coli3 MPN/100mL <1 – 23 0 – 2 0 – 7 
Total Coliforms3 MPN/100mL <1 – 2420 0 – 488 0 – >2420 

Notes: 
1. NTU is Nephelometric Turbidity Unit and MPN is most probable number. 
2. Turbidity, UV Transmittance, pH and alkalinity results from 2011 to 2022 are expressed as monthly averages. 
3. The turbidity results for 2023 and 2024 are based on 81 and 82 samples, respectively. E. Coli and Total Coliform 

results for 2023 and 2024 are based on 52 samples (weekly). 

2.5.1.1.2 Water Treatment Plant 

According to the annual report written by NWI, the Red Lake WTP is a Class III chemically-
assisted conventional filtration system using two treatment trains with a combined capacity of 
6,048 m3/day. It is located northwest of the main community area on Forestry Road, near 
Skookum Bay of Red Lake. The main treatment plant building was built adjacent to the raw 
water pump house under the Water Treatment Plant Expansion (Phase 2) project in 1996 and 
includes a pump room, a laboratory and a chemical storage room in a pre-engineered steel 
building with approximately 19.5 m x 16.0 m dimensions. The adjacent raw water pump house is 
approximately 12.1 m x 8.9 m in size. 

Two conventional treatment skids operate in parallel and include a four-chambered flocculation 
basin, a sedimentation basin equipped with upflow tube settlers, and a dual-media filter. The 
incoming raw water stream is rapidly mixed with a coagulant (aluminum sulphate) and a pre-
treatment alkalinity adjustment chemical (sodium carbonate) before entering the flocculation 
basins. A polymer is added directly to the flocculation basin to enhance the floc formation and is 
gently mixed. After the coagulation and flocculation process, process water enters the 
sedimentation basins, allowing the separation and settling of flocs. Settled flocs (sludge) are 
automatically removed from the bottom of the sedimentation basin. Flow velocity is reduced in 
the sedimentation basin to promote particle settling. 

The sedimentation tank supernatant then enters the dual media filters composed of anthracite 
and silica sand. Filtered water passes through the filter under-drain system and enters the 
treated water reservoirs. The filters are periodically cleaned by using an air-scour system to 
agitate the media and reverse the flow through the filter. Primary disinfection is achieved by 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 43 
 43 

chlorination using chlorine gas. Chlorine gas is mixed with water and injected into the incoming 
filter effluent stream before it enters the reservoirs. Sodium carbonate is again used for post-
treatment pH adjustment, maintaining pH between 7.6 and 8.0 to adhere to a corrosion control 
plan to control lead release in residential and non-residential plumbing.  

There are two interconnected underground treated water reservoirs, one backwash holding 
chamber and one sludge thickening chamber. Based on the Operational Plan (Revision 8) 
prepared by NWI and the Red Lake WTP Primary Disinfection Optimization Conceptual Design 
Plan prepared by Stantec, the total treated water storage volume is 563 m3. Each treated water 
reservoir has a pump well with two vertical turbine high-lift pumps in it. There is a total of four 
Goulds model VIT-CT vertical turbine pumps equipped with 25 HP motors. Three pumps out of 
four are equipped with variable frequency drives, while one pump has a constant speed motor. 
The distribution pumping system transfers treated water to the Red Lake water tower and 
distribution system. The operation of the distribution pumps and transfer to the water tower are 
controlled by a water level indicator at the tower.  

The Red Lake WTP is also equipped with programmable logic controllers, a Supervisory Control 
and Data Acquisition (SCADA) system for process control and monitoring and auto-dialers to 
notify operators about critical conditions and equipment malfunctions. Raw water flow, filter 
turbidity (both filters), treated water flow, treated water free chlorine residual and pH are 
continuously monitored with alarms to notify the operators. There is a 100 kW Kohler stand-by 
diesel generator to supply emergency power. Process wastewater generated from the treatment 
process and filter backwash are directed to the backwash holding chamber. A submersible 
pump in the backwash holding chamber transfers the collected process wastewater into the 
sludge thickening chamber. A polymer is added to condition the sludge for settling. After the 
sludge has settled in the thickening chamber, the supernatant is conveyed to Skookum Bay by 
gravity pipes. Settled sludge solids are pumped out periodically using a submersible sludge 
pump. 

2.5.1.1.3 Water Distribution System 

The Red Lake distribution system operates as a combination of a high-lift pumping system and 
a water tower to regulate the pressure in the system. High-lift pumps in the WTP transfer treated 
water to the tower, where water is recirculated continuously to prevent stagnation. 

Red Lake Water Tower 
Red Lake Water Tower is a concrete cylindrical elevated tank constructed with stressed 
concrete segments. There are eight equal-sized curved segments in one lift, forming a cylinder 
with an approximate inside diameter of 13.7 m. The tower consists of a total of 15 lifts, with 
water stored from the 9th lift up to the 15th lift. The water storage volume of the tower is 1,465 m3 
as per the Operational Plan (Revision 8) prepared by NWI. A duplex recirculation pump system 
operates to recirculate water. According to the operators, only one pump is set to operate while 
the other pump is set offline. The operators manually switch duties on the pumps every week. A 
gas-powered generator is utilized to provide emergency power during a power outage. 

 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 44 
 44 

Piped Distribution System 
The Red Lake piped water distribution system is composed of approximately 20,800 m of 
watermain piping and 122 hydrants, with associated hydrant isolation valves. Watermain piping 
is a combination of ductile iron, high density polyethylene (HDPE) and cast iron with diameter 
sizes varying from 150 mm to 250 mm. 

2.5.1.2 Madsen 

The Madsen Drinking Water System provides drinking water to the community of Madsen. It 
consists of a raw water pumping station, a WTP and a piped distribution system. The Madsen 
Drinking Water System is classified as a Small Municipal Residential System per O. Reg 
170/03, and it adheres to the minimum treatment and disinfection requirements for a surface 
water raw water supply (Government of Ontario 2022). 

2.5.1.2.1 Raw Water Supply 

The raw water source of the Madsen WTP is Russet Lake, which is located northwest of the 
community. An intake structure is located approximately 30 m from the shoreline and eight 
metres below the mean lake water level which flows to the low lift pumping station where two 
pumps supply raw water via a 150 mm HDPE watermain pipe to a raw water reservoir in the 
Madsen WTP. The low lift station was not accessible via vehicle during the site visit; therefore, 
the current working condition is unknown, however the operators did not note any concerns with 
the system (Stakeholder Engagement 2025). Based on the information provided, the low lift 
pumping station is equipped with two constant-speed horizontal centrifugal pumps and a flow 
meter. 

The Russett Lake Permit to Take Water limits the raw water intake to 564.48 m3/day or 
588 L/min (9.58 L/s) for 16 hrs/day; therefore, raw water flows exceeding this value are not 
authorized under the Permit. Per Schedule 11 (Microbiological Sampling and Testing) of O. Reg 
170/03, weekly raw water samples were taken by an accredited laboratory and tested for E. Coli 
and Total Coliforms (Government of Ontario 2022). Raw water samples were taken at least 
every week and tested for turbidity as an operational requirement. The table below (Table 2.5-2) 
summarizes the general characteristics of the source water supply. 

  



Municipality of Red Lake Community Capacity Study                                             September 2025 

 45 
 45 

Table 2.5-2: Summary of Madsen Raw Water Quality 

Parameter Unit1 
Operational 

Plan2 
 (2011-2022) 

Annual 
Drinking Water 
Report 20233 

Annual 
Drinking Water 
Report 20243 

Turbidity2 NTU 0.29 – 2.07 0.498 – 1.870 0.450 – 3.511 
UV Transmittance2 % 50.3 – 65.1 - - 
pH2  6.4 – 7.6 - - 
Alkalinity2 (as CaCO3) mg/L 27 – 38 - - 
Iron1  mg/L 0.01 – 0.16 - - 
Manganese1 mg/L 0.02 – 0.21 - - 
E. Coli3 MPN/100mL <1 – 14 0 – 6 0 – 387 
Total Coliforms2 MPN/100mL <1 – >2420 0 – 4 0 – 172 

Notes: 
1. NTU is Nephelometric Turbidity Unit and MPN is most probable number. 
2. Turbidity, UV Transmittance, pH, alkalinity, iron residual and manganese residual results from 2011 to 2022 are 

expressed as monthly averages. 
3. The turbidity results for 2023 and 2024 are based on 52 and 72 samples, respectively. E. Coli and Total Coliform results 

for 2023 and 2024 are based on 52 samples. 

2.5.1.2.2 Water Treatment Plant 

The Madsen WTP is a Class III chemically-assisted conventional filtration WTP located on Lake 
Road on the north side of the community. Constructed in 2003 next to the old treatment plant, 
the main WTP building houses an office and laboratory, a chemical room with dry chemical 
storage, a main treatment area, and a washroom. The old treatment plant building was 
repurposed as a maintenance area and a new electrical room. 

According to the annual report written by NWI the water treatment process includes pre-
oxidation and a two-train conventional treatment system rated for 691 m3/day capacity (with 
both trains running), each train contains a three-chambered flocculation tank, a sedimentation 
tank and a filter unit followed by chlorine disinfection. The incoming raw water stream is directed 
to a baffled raw water reservoir with a total capacity of 99 m3. Potassium permanganate is 
added to the raw water as it enters the raw water reservoir for pre-oxidation of iron and 
manganese. Raw water pumping from the low lift station is interconnected with water levels in 
the raw water reservoir i.e. raw water pumping starts when the water level reaches a lower set 
point and stops when it reaches an upper set point.  

Raw water is transferred the treatment skids using two 5 HP constant-speed centrifugal pumps 
powered by 575 V Baldor Electric motors. Coagulant (PAC) is added to the raw water and 
rapidly mixed during the coagulation process and then gently mixed as it passes through the 
flocculation tanks. A polymer is also added to the water at this stage to enhance the forming of 
larger and more stable flocs. Process water then enters the sedimentation tank equipped with 
upflow tube settlers where the velocity is reduced to allow for the settling of flocs. The 
sedimentation tank supernatant is then directed to a dual-media filter composed of anthracite 
and silica sand on a layer of support gravel.  

Filter effluent is then fed with sodium carbonate (soda ash) for pH adjustment, and sodium 
hypochlorite to achieve primary disinfection prior to entering the treated water reservoirs. Based 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 46 
 46 

on the tender drawings, the treated reservoirs were designed as two-cell baffled storage 
reservoirs with a storage volume of 190 m3 to provide the required contact time for primary 
disinfection. Four 15 HP high-lift vertical turbine pumps equipped with variable frequency drive 
motor controllers are used to pump treated water to the Madsen distribution system. Each 
reservoir includes a pump well, and two distribution pumps are installed in each pump well. 
Additional sodium hypochlorite is added prior to distribution to achieve secondary disinfection by 
maintaining a free chlorine residual throughout the water distribution system. The distribution 
high-lift pumps are controlled by a pressure switch located on the distribution header inside the 
treatment plant. 

The Madsen WTP is equipped with a PLC system complete with SCADA for process monitoring 
and control. Raw water flow, filter transfer flow, filtrate turbidity, treated water flow and treated 
water free-chlorine residual are continuously monitored. Emergency power is provided by a 
standby diesel generator. A dedicated duplex backwash pumping system consisting of two 7.5 
HP vertical turbine pumps and an air-scour system are used to clean the filters periodically. 
Sedimentation sludge, backwash wastewater and rinse-to-waste wastewater are collected via a 
channel and directed to a backwash surge tank. A submersible pump is used to transfer 
wastewater to a backwash thickening tank from where the process wastewater is pumped to the 
Madsen wastewater collection system and accumulated sludge is disposed periodically by 
trucks. 

2.5.1.2.3 Water Distribution System 

The Madsen water distribution system is a Class I system consisting of approximately 2,600 m 
of watermain piping. Most of the watermains are 100 mm HDPE with 50 mm insulation and 
service lines are 25 mm and 60 mm pipes with 50 mm insulation. 300 mm and 375 mm 
corrugated steel pipe culvert sleeves were installed at road crossings where the cover is less 
than 1.2 m. The system is looped and includes four hydrants and fourteen isolation butterfly 
valve chambers. Two blow-off valves are installed at low points of the system to blow off 
sediment. There is an option for filling fire trucks directly from the raw water feed. 

2.5.1.3 Balmertown, Cochenour, and McKenzie Island 

Balmertown, Cochenour, and McKenzie Island communities are serviced by the Duncan Wilson 
WTP located in Cochenour (also identified as the BCMI WTP) and the Balmertown RPS. The 
BCMI WTP produces treated water for all three communities and transfers treated water to the 
Balmertown RPS for distribution in Balmertown. Cochenour and McKenzie Island are directly 
serviced by the BCMI WTP. Similar to the other drinking water systems in the Municipality of 
Red Lake, the BCMI drinking water system is operated and maintained by NWI. According to O. 
Reg. 170/03, the BCMI drinking water system is classified as a Large Municipal Residential 
System (Government of Ontario 2022). 

2.5.1.3.1 Raw Water Supply 

The BCMI WTP receives raw water from Bruce Channel in Red Lake which is classified as a 
surface water source. An intake structure is located west of the raw water pumping station, 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 47 
 47 

approximately 115 m from the shoreline. Water flows by gravity through a 300 mm diameter, 
135 m long intake pipe into the raw water wet wells at the pumping station. The raw water 
pumping station building is a 7.3 m x 13.4 m steel building with an underground reservoir 
foundation. There are five wet wells to store raw water with a total volume of 200 m3 based on a 
100-year water level in Bruce Channel. All wet wells are interconnected with 300 mm piping and 
valves and consist of 3.5 m high baffle walls. A 6 mm stainless steel mesh screen is installed in 
wet well #1 to retain larger particles. 

Three 20 HP Peerless model 1OMA pumps equipped with 575 V US Electrical motors are used 
to transfer raw water to the BCMI WTP. The pumps are rated for 36.9 L/s flow at 27.7 m head. 
During the JRCC site visit, one of the three pumps was broken and out of service (Stakeholder 
Engagement 2025). Emergency power to the pump house is provided by a standby 125 kW 
diesel generator. A 300 mm diameter HDPE pipe conveys raw water to the treatment units in 
the BCMI WTP. The Bruce Channel Permit to Take Water has a maximum raw water intake limit 
of 6,065 m3/day at 4,320 L/min (72 L/s) for 23.4 hours. The table below (Table 2.5-3) 
summarises the general characteristics of the raw water supply. 

Table 2.5-3: Summary of Balmertown, Cochenour, and McKenzie Island 
Raw Water Quality  

Parameter Unit1 
Operational 

Plan2 

 (2011-2022) 

Annual 
Drinking Water 
Report 20233 

Annual 
Drinking Water 
Report 20243 

Turbidity2 NTU 0.48 – 2.07 0.12 – 2.30 0.33 – 2.03 
UV Transmittance2 % 29.3 – 48.7 - - 
pH2  6.8 – 7.5 - - 
Alkalinity2 (as CaCO3) mg/L 18 – 29 - - 
E. Coli3 MPN/100mL <1 – 36 0 – 2 0 – 2 
Total Coliforms3 MPN/100mL <1 – >2420 0 – 291 0 – 179 

Notes: 
1. NTU is Nephelometric Turbidity Unit and MPN is most probable number. 
2. Turbidity, UV Transmittance, pH and alkalinity results from 2011 to 2022 are expressed as monthly averages. 
3. The turbidity results for 2023 and 2024 are based on 98 and 79 samples, respectively. E. Coli and Total Coliform results 

for 2023 and 2024 are based on 52 samples (weekly). 

2.5.1.3.2 Water Treatment Plant 

The BCMI WTP is a Class III chemically-assisted conventional treatment facility with three 
parallel treatment units, each having a rated capacity of 2,021.7 m3/day according to the annual 
report. It is located southwest of the main community area on Provincial Hwy #125 near the 
McKenzie Island ferry dock. The pre-engineered steel building with approximately 22.1 m x 36.6 
m dimensions, includes a laboratory/control room, a treatment room, a diesel generator room, a 
storage/chemical room, an electrical control room, a workshop, a furnace room, a chlorine gas 
room, a washroom and an airlock in the upper level and a chemical feed area in the basement.   

Each conventional treatment skid consists of a three-chambered flocculation basin, a 
sedimentation basin equipped with upflow tube settlers and a dual-media filter. Aluminum 
sulphate is used as a coagulant and sodium carbonate is used to adjust the alkalinity before the 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 48 
 48 

raw water enters the flocculation basin. A polymer is mixed with process water during the 
flocculation stage to promote floc formation and enhance stability. In the sedimentation tank, 
flocs settle out as the flow velocity decreases, enabling flocs to separate and sink to the bottom. 
The supernatant of the sedimentation tanks overflows into effluent launders and is directed to 
the media filters. 

Impurities that are not settled in the sedimentation basin are removed by passing the process 
water through a dual media filter composed of anthracite and silica sand, supported by a gravel 
layer. Filter effluent is collected through the under-drain system and directed to the treated 
water reservoirs. Primary disinfection is achieved by injecting a super-chlorinated solution made 
of chlorine gas into the filter effluent before it enters the treated water reservoir. Sodium 
carbonate is used for post-filtration pH adjustment as the coagulation process reduces the pH of 
the water. 

After chlorination and pH adjustment, treated water is directed to a two-cell baffled treated water 
reservoir. JRCC reviewed the Issued for Tender drawings of the WTP construction project and 
calculated the useable reservoir volume to be 1,380 m3 based on the dimensions noted on the 
plans. Four Peerless model 10LB variable-speed vertical turbine pumps, each having a rated 
capacity of 20.4 L/s at 59.7 m head, are used to transfer treated water to the Cochenour and 
McKenzie Island distribution systems. There is room for an additional pump as a future 
expansion. Four Cochenour/McKenzie Island distribution pumps draw water from two clear 
wells (two pumps in each clear well).  

Two 25 HP Peerless model 12 MB constant-speed vertical turbine pumps, each capable of 
pumping 46.6 L/s at 28.7 m head, are used to transfer treated water to the Balmertown RPS. 
Balmertown transfer pumps draw water from the third clear well interconnected with the other 
two. Two 40 HP constant-speed backwash pumps, each rated for 139 L/s at 20 m head, are 
used to provide backwash flow to the treatment units. Filters are cleaned periodically by 
agitating the media using two 15 HP air blowers and backwashing. The process wastewater, 
consisting of sludge, filter backwash, and filter-to-waste, is directed to a 255 m³ backwash surge 
tank. A submersible wastewater pump transfers the liquid into a 122 m3 backwash thickening 
tank for settling of sludge. A polymer is injected into the wastewater stream before it enters the 
backwash thickening tank to condition the sludge. After sludge has settled in the thickening 
tank, the supernatant is returned to the Bruce Channel by gravity and thickened sludge is 
periodically removed by pumping into the sanitary sewer system or pumped to a truck for 
haulage and disposal at a designated disposal site. Submersible wastewater pumps, each 
having a rated capacity of 28 L/s at 5.7 m head are used to transfer wastewater to the 
thickening tank and remove thickened sludge. 

The BCMI WTP is equipped with programmable logic controllers, completed with a SCADA 
system and an auto-dialer for process control, monitoring and alarm annunciation. Emergency 
power is provided by a 300-kW standby diesel generator. Incoming raw water flow, three filtrate 
turbidity, treated water flows to Balmertown RPS and Cochenour distribution system and free 
chlorine residual are continuously monitored as critical process parameters. 

 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 49 
 49 

Balmertown Reservoir Pumping Station 

The Balmertown reservoir pumping station provides treated water storage and pumping 
services to the community of Balmertown. The pre-engineered steel building with approximately 
470 m2 floor area includes an equipment room, a workshop, a generator room, a main SCADA 
control room with storage, a laboratory, a mechanical room, a main office, a 
meeting/training/lunch room and a washroom. Two underground water reservoirs and two clear 
wells have a total volume of 2,238 m3 according to the NWI Operational Plan. The Tender 
drawings of the Balmertown RPS construction project were made available to JRCC to calculate 
the reservoir volumes. Based on the drawings, the two reservoir cells and two clear wells have a 
total usable volume of 2,201 m3.  

Four 40 HP variable-speed vertical turbine pumps, each having a rated capacity of 43.2 L/s at 
55 m head, transfer treated water to the Balmertown distribution system. A chlorination system 
is available to boost the chlorine residual if needed, but is not used very often as there is 
adequate free chlorine residual in incoming treated water. The chlorination system uses chlorine 
gas as the chlorine source and there are two injection points; one upstream of the treated water 
reservoirs and one in the distribution header. 

Turbidity, free chlorine residual and pH are continuously monitored in incoming treated water 
from the BCMI treatment system and outgoing treated water to the Balmertown distribution 
system. However, the incoming treated water monitoring instruments were not online during the 
JRCC site visit (Stakeholder Engagement 2025). A 300 mm diameter pipe conveys treated 
water to the reservoirs through a valve chamber, where a back-pressure valve is installed to 
regulate and maintain the upstream pressure and to prevent backflow and pressure surges, 
ensuring a smooth operation. A sump pump is installed with control and alarm floats inside the 
valve chamber to prevent flooding. The Balmertown RPS is equipped with programmable logic 
controllers and a SCADA for process control and monitoring. An auto-dialer is used to notify the 
operators about critical conditions and equipment malfunctions. A 230-kW standby diesel 
generator provides emergency power during a power outage.  

2.5.1.3.3 Water Distribution System 

There are two separate distribution systems in Cochenour/McKenzie Island and Balmertown. The 
BCMI WTP pumps water to the Cochenour/McKenzie Island distribution systems, while the 
Balmertown RPS pumps to the Balmertown distribution system.  

Cochenour and McKenzie Island Water Distribution System 

The Cochenour and McKenzie Island water distribution system consists of 9,200 m of 75 mm to 
200 mm diameter watermain piping and contains 33 fire hydrants with associated water mains 
and isolation valves. Bleeders are installed in the system to maintain chlorine residual. A 
submerged 150 mm line extends between Cochenour and McKenzie Island through the 
McKenzie Channel. Fire flows are provided by the four distribution pumps in the BCMI WTP. 

 

 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 50 
 50 

Balmertown Water Distribution System 

The Balmertown distribution system is a stand-alone system that consists of approximately 
8,800 m of watermains and 45 hydrants. The majority of the watermain pipes are 150 mm or 
200 mm diameter pipes made of ductile iron, cast iron and asbestos-concrete materials. The 
Balmertown community fire protection is provided by the four distribution pumps in the 
Balmertown reservoir pumping station. 

2.5.2 Sewage Collection, Treatment, and Disposal 

2.5.2.1 Red Lake 

2.5.2.1.1 Sewage Collection System 

The Red Lake sewage collection system is a combination of gravity and pressure sewer piping. 
It features seven public lift stations and one private lift station (which services the housing on 
Opichee Cresent) to convey wastewater to the Red Lake Water Pollution Control Plan (WPCP). 
The private lift station services a housing complex in Red Lake on Opichee Cresent, and is 
referred to as the “Opichee” Lift Station by the operators. Lift stations (LS) 2, 4, 5, 6, and the 
Opichee station pump to LS1. LS7 pumps to LS3. LS1 and LS3 pump directly to the Red Lake 
WPCP. All lift stations are equipped with Wi-Fi connections to communicate with the SCADA 
system. The SCADA system monitors and records the lift station water levels, and dial-out 
alarms are set to notify operators. The lift station control panels include UPS for continuous 
operation during a power outage. Lift stations LS1, LS2, and LS6 are equipped with standby 
generators. 

Based on the information provided by the municipality, there are 243 manholes in the gravity 
portion of the collection system.  

There have been noted concerns at Lift Station 1 where capacity issues have led to the lift 
station overflowing (Stakeholder Engagement 2025).  A project to upgrade the forcemain 
leaving LS1 and divert wastewater away from LS1 by rerouting LS4 and LS5 directly to the Red 
Lake WPCP has undergone engineering design and is awaiting a funding opportunity. 

2.5.2.1.2 Sewage Treatment and Disposal 

The Red Lake WPCP, which is also identified as the Howey Bay Pollution Control System, is an 
activated sludge system with two parallel clarifiers. It is located at Mill Road and Young Street in 
Red Lake. The sewage treatment plant was originally constructed with one aerated sludge unit 
in 1968 and expanded with a second pump activated sludge system in 1982. The Red Lake 
WPCP consists of preliminary treatment (screening and grit removal), extended aeration, 
clarification and chlorination before discharging. The Red Lake WPCP is operated by NWI. 

The incoming wastewater from LS1 and LS3 enters a combined grit channel and then splits 
between the two systems (approximately 70% to the newer pump activated sludge unit, and 
30% to the older unit). Three blowers and a silencer are located in the blower building to provide 
aeration to each activated sludge system. Both systems are combined into two joint chlorination 
tanks where the effluent is disinfected prior to discharge into Red Lake at Howey Bay via gravity 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 51 
 51 

discharge piping. Chlorine gas is mixed with water to prepare a chlorine solution to disinfect the 
effluent. Solids are pumped out periodically and sent to a sludge drying bed before being 
disposed of at the solid waste disposal ground. 

According to the Red Lake WPCP Chemical Metering and Storage Building Preliminary Design 
Report (2020) by R.V. Anderson Associates Ltd. and as-built drawings of Sewage Treatment 
Plant Expansion Project (1984) prepared by W.L. Wardrop & Associates Ltd., the rated capacity 
of the Red Lake WPCP is 2,460 m3/day and the peak instantaneous flow is 7,728 m3/day (5,648 
m3/day + 2,080 m3/day by-pass). 

2.5.2.2 Madsen 

2.5.2.2.1 Sewage Collection System 

The Madsen area is serviced by low-pressure sewer connections with a mainline gravity 
collection system, installed in 1982. There are approximately 1,500 m of 60 mm HDPE low-
pressure pipes and 720 m of 200 mm HDPE gravity mainlines installed in the Madsen Collection 
System. Based on as-built drawings (1982) by Anderson Associates Ltd., Springbank Drive, 
Madsen Drive, Birch Lane, Beverage Street, Shephard Street, Park Lane, Poplar Road and the 
southwest portion of Main Street are serviced by 60 mm HDPE low-pressure pipes with 50 mm 
insulated encasement. Heat trace cables, equipped with a heat sensor and thermostat controls, 
were installed extending 600 mm from the house foundation to provide freeze protection. 

The Main Street and Lake Road lots are serviced by a combination of 60 mm HDPE low-
pressure connections and 100 mm HDPE gravity connections. A 200 mm HDPE gravity 
mainline runs along Main Street collecting wastewater from all low-pressure sewer and gravity 
connections. The 200 mm gravity mains from Main Street and Lake Road converge at the 
intersection, directing wastewater to a holding tank located near the Madsen Mine. 

There are a total of 17 valve chambers and 7 clean-out chambers in the low-pressure collection 
system, and 11 manholes in the mainline gravity collection system. Similar to the water 
distribution system, 300 mm, 375 mm and 450 mm Corrugated Steel Pipe culvert sleeves were 
installed at road crossings where the cover is not sufficient. 

2.5.2.2.2 Sewage Treatment and Disposal 

The Madsen Sewage Collection System directs wastewater to a four-compartment holding tank 
located approximately 120 m north of the Madsen Mine on the east side of the community. The 
holding tank is made of concrete and covered with wood cladding and it has eight access 
hatches and eight 100 mm air vents. There are two primary settling chambers with separate 200 
mm inlet pipes and has a total capacity of 98 m3. Wastewater from the collection system flows 
into the primary settling chambers, where heavier solids settle at the bottom to form a sludge 
layer, while lighter materials rise to the surface, creating a scum layer. These chambers 
facilitate the initial separation and digestion of solids, significantly reducing the amount of solids 
passed into the secondary chamber.  



Municipality of Red Lake Community Capacity Study                                             September 2025 

 52 
 52 

There are two secondary chambers with separate 200 mm transfer pipes and a total capacity of 
47 m3. The partially filtered effluent between the sludge and scum layers in the primary settling 
chamber flows into the secondary chamber. The secondary settling chamber allows for further 
settling and digestion. Effluent is then transferred to a wastewater treatment plant in the Madsen 
Mine located adjacent to the holding tank, where it gets further treated before being discharged. 
The septic tank solids are pumped out a few times a year by NWI.  

The operation of the wastewater treatment plant is the responsibility of the Madsen Mine. 
Information regarding the system was not provided, thus the capacity, condition, and treatment 
effectiveness is not known. As per discussions with the Municipality and NWI, there are no 
known concerns with the treatment system used by the mine. 

2.5.2.3 Balmertown 

2.5.2.3.1 Sewage Collection System 

The Balmertown sewage collection system is primarily a gravity system with 108 manholes and 
two lift stations which convey wastewater to the Balmertown wastewater treatment system. One 
lift station is located on Pine Road and the other lift station is located at the wastewater 
treatment plant to feed the system. The Evolution Mine Site (Balmer Creek Complex) 
wastewater is directly pumped to a manhole near the plant. It was discussed with the operators 
that the waste from the mine is residential and not process wastewater. 

The Pine Road lift station is equipped with a duplex pumping system, a 17-kW diesel generator 
and a control panel housed inside a 5.5 m x 3.3 m insulated wood frame building. The main lift 
station at the wastewater treatment plant has three pumps; two pumps are operating while one 
pump is left offline as backup. 

2.5.2.3.2 Sewage Treatment and Disposal 

The Balmertown sewage treatment system is identified as the Balmertown WPCP and was 
constructed in 1981. It consists of an activated sludge system and is located on the southeast 
side of Balmertown at the end of 4th Street. The wastewater treatment system includes 
preliminary treatment (grit removal and screening), extended aeration and clarification. The 
incoming wastewater is directed to the grit removal channel for preliminary treatment and 
screening. The process wastewater then flows through an influent distribution flume and enters 
an aeration tank, where return sludge is mixed with influent and aeration is provided by three 20 
HP blowers.  

Then, the wastewater is directed to the clarifier where the clear effluent is separated from the 
top scum layer and bottom settled sludge and transferred to a clear effluent chamber. The top 
scum layer is transferred to a scum tank and the bottom settled sludge is directed to a sludge 
holding tank. The WPCP contains a sludge dewatering and compaction system to process 
excess sludge. Compacted sludge is disposed of as solid waste. There are two pumps inside 
the clear effluent chamber which supply treated effluent to the outside of the building for 
watering the grounds. Treated effluent then enters a baffled chlorine contact chamber by 
gravity. During the JRCC site visit, the operators noted that the chlorine contact chamber is 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 53 
 53 

bypassed currently and effluent flows to a manhole and then to an outfall in Balmer Creek via a 
600 mm gravity pipe (Stakeholder Engagement 2025). The disinfection is bypassed because it 
is not required due to the effluent flow path.   

A 30-kW diesel generator provides emergency power to the Balmertown WPCP. A 15.4 m x 10 
m two-level control building includes a chlorine room, an office and laboratory, a washroom, a 
locker room, a blower room and an equipment room. According to the information provided by 
the operators, the Balmertown WPCP is designed for a rated capacity of 1,224 m3/day and a 
peak instantaneous flow of 3,715 m3/day. 

2.5.2.4 Cochenour and McKenzie Island 

2.5.2.4.1 Sewage Collection System 

Cochenour and McKenzie Island are serviced by a combination of low-pressure and gravity 
sewer collection. McKenzie Island is completely serviced by a low-pressure collection system 
and wastewater is conveyed to a lift station near the McKenzie Island ferry dock in Cochenour. 
Cochenour is primarily serviced by gravity collection, except the north end of Cochenour 
Crescent is serviced by low-pressure sewer. Gravity collection system directs collected 
wastewater either to the lift station near the ferry dock or directly to the forcemain running from 
the lift station to the Cochenour lagoon. The Red Lake Airport is separately serviced by a gravity 
collection system.  

A lift station located within the airport premises pumps the collected wastewater directly to the 
forcemain. Based on the information provided by the municipality, the forcemain is a 200 mm 
polyethylene (PE) pipe. There are a total of 62 manholes in Cochenour and 10 manholes within 
the Red Lake airport premises.  

The main lift station near the Cochenour ferry dock is equipped with two pumps, two pump 
access hatches, a removable bar screen with an access hatch, a ladder access hatch, an 
emergency pump out connection and a 200 mm vent pipe. A 70-kW generator is housed inside 
a 4.7 m x 5.8 m building to provide emergency power during a power outage.    

2.5.2.4.2 Sewage Treatment and Disposal 

The Cochenour and McKenzie Island wastewater is treated by a facultative lagoon located 
approximately 800 m west of Cochenour directly north of the Red Lake Airport. The Cochenour 
lagoon is a two-cell lagoon built in 1985. The incoming wastewater enters a distribution chamber 
where the forcemain flow is split into three pipes: one goes to cell #1, one goes to cell #2 and 
the third pipe is capped for a future cell #3. Four gate valves were installed inside the chamber 
to control the total incoming flow, flow to cell #1, flow to cell #2 and future flow to future cell #3. 

Based on the as-built drawings prepared by W.L. Wardrop & Associates Ltd. (1995), the two 
cells were constructed with two different floor elevations based on the sloped existing grade. 
Cell #2 perimeter dikes, intercell dike and cell #1 perimeter dikes, except the east dike, were 
constructed with a 4:1 inside slope using clay material. Both cells have approximately 1.8 m 
usable depth with  0.7 m freeboard. According to the Alternative Infrastructure Study conducted 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 54 
 54 

by Engineering Northwest Ltd. In 2012, the Cochenour lagoon has a storage capacity of 
92,333 m3. The as-built drawings do not provide enough dimensions to verify the storage 
capacity. The storage capacity noted in the study was reviewed by measuring surface area of 
the liquid in both cells using areal imagery. The storage capacity of 92,333 m3 is a realistic 
volume based on the liquid surface area and the dike slopes noted on the as-built plans. 

The lagoon effluent is collected into an effluent chamber located on the intercell berm at the 
north end. Two 300 mm diameter pipes from each cell, one at a low level and one at a high 
level, transfer effluent to the effluent chamber. One 300 mm diameter overflow pipe from each 
cell is also directed to the effluent chamber. A 300 mm diameter discharge pipe directs the 
effluent to a gravity conveyance system with four manholes and discharges to a ditch near the 
Red Lake airport.  

2.5.3 Solid Waste Management 

The Municipality of Red Lake owns and operates a solid waste management facility, located on 
Hwy #125, between Red Lake and Balmertown, approximately 2 km south of Balmertown. The 
facility is approximately 9.2 hectares (ha) in size with a total property area of approximately 24.3 
ha. It was originally used as a waste disposal site (the Balmertown Waste Disposal Site), under 
Environmental Compliance Approval No. A600903. The Balmertown Waste Disposal Site 
reached its capacity of 200,000 m3 and was capped and closed in 2017. A waste disposal 
expansion area with 40,000 m3 capacity and a waste transfer station were established to 
dispose of the low-leachate generating non-divertible waste and to temporarily store other 
accepted divertible waste streams.  

The low-leachate generating waste material currently approved for disposal in the expansion 
area includes construction and demolition waste (including asbestos), wood ash from on-site 
burning, plastics (HDPE pipes, PVC, tarps), rubber and approved contaminated soil and 
construction material from within the boundaries of the municipality. The waste transfer station 
accepts a wide range of waste streams, including: 

• Regular household and commercial waste; 

• Co-mingled recyclable packaging (e.g., paper, cardboard, plastics and metal); 

• Scrap metal; 

• Used tires; 

• Used batteries (household and commercial); 

• Household hazardous waste (e.g. used oil, oil filters, CFL lightbulbs, paint, aerosol cans and 
propane tanks); 

• Appliances; 

• Electronic waste; and 

• Clean wood and yard waste. 



Municipality of Red Lake Community Capacity Study                                             September 2025 

 55 
 55 

Non-divertible waste that does not meet the low-leachate requirements, is currently transferred 
to the Ear Falls Waste Disposal Site by the Municipality or a local contractor, Chukuni 
Sanitation. Co-mingled recyclables and scrap metal are transferred to respective facilities in 
Winnipeg by municipal staff. The Municipality is working with various Producer Responsible 
Organizations to transfer other accepted divertible material such as household hazardous 
waste, used tires, electronic waste and used batteries. The Municipality operates a curbside 
collection program for waste and recycling on a weekly and bi-weekly basis, respectively.  

As a separate project, the Municipality of Red Lake has solicited proposals for the provision of a 
waste management solution in the form of a new landfill that would service both Red Lake and 